
Nov/2016

SRS-36
PARTS BREAKDOWNS



PARTS BREAKDOWNS

Nov/2016

5

3

1

2

6

4

7

SUB XV 1



PARTS BREAKDOWNS

Nov/2016

8

1

11

2

3

7

6

5

9

4

SUB XV 2



PARTS BREAKDOWNS

Nov/2016

7

5

24

256

21

8

9

10

28

26

12

1

11

16

27
14

13

19

20

23

22

18

4

2

3

15

17

SUB XV 3



PARTS BREAKDOWNS

Nov/2016

7

6

1

2

3

4

5

8

SUB XV 4



PARTS BREAKDOWNS

Nov/2016

6

5

7

3

2
4

8

1

9

10

11

SUB XV 5



PARTS BREAKDOWNS

Nov/2016

SUB XV 6



PARTS BREAKDOWNS

Nov/2016

1

2

CONVERSION KIT
NG TO LP



N0. QTY.
SUB XV 1

PART 
NO.

1090604 1

 

OUTER ASSEMBLY SB 36" 1
1090416 2

 

GAS SYSTEM SB-36 1
1090503 3

 

SS HEXAGONAL

 

SCREW M12

 

X 35 4
1090605 4

 

INNER ASSEMBLY SB - 36 1
1090036 5

 

TEMP CONTROL

 

KNOB SIERRA 2
1090338 6

 

SCREW HEAD TRUSS 

 

M6-12 6
1090172 7

 

WALL

 

MOUNT BRACKETS (KIT 2) FOR CHEESE MELTER 1
SUB XV 2

1090337 1

 

FRONT UPPER PANEL

 

36" 1
1090388 2

 

LEFT SIDE PANEL

 

SALAMANDER 1
1090404 3

 

REAR PANEL

 

SAL/CHEE 36" 1
1090505 4

 

FRAME SIDE 1
1090393 5

 

MANIFOLD HOLDER SB/CM 2
1090405 6

 

REAR REINFORCEMENT 36" 1
1090406 7

 

CONTROL

 

PANEL

 

36" 1
1090037 8

 

PLATE SAW 1
1090407 9

 

BACK PANEL

 

SB/CM 36" 1
1090504 11

 

RIGHT SIDE PANEL

 

SB 1
SUB XV 3

1090524 1

 

ASSY SLIDERS SB-36 1
1090506 2

 

VERTICAL

 

SUPPORT RIGHT MECHANISM 1
1090507 3

 

VERTICAL

 

SUPPORT LEFT MECHANISM 1
1090508 4

 

UPPER ARM MECHANISM 2
1090509 5

 

SHORT HUB SB MECHANISM 4
1090106 6

 

BEARING 1/4 2
1090107 7

 

BEARING 1/2 2
1090503 8

 

SS HEXAGONAL

 

SCREW M12

 

X 35 2
1090518 9

 

SS WASHER 1/8" 2
1090519 10

 

SS HEX NUTS 12mm 4
1090525 11

 

ASSY RAISER MECHANISM SB-36 1
1090526 12

 

CAR ASSEMBLY SB-36 1
1090510 13

 

RIGHT SIDE INNER PANEL

 

SB 1
1090511 14

 

LEFT SIDE INNER PANEL 1
1090512 15

 

LONG HUB SALAMANDER MECHANISM 2
1090408 16

 

BURNER HOLDER 

 

SB/CM 36" 1
1090513 17

 

LEFT LOCK SALAMANDER MECHANISM 1
1090514 18

 

RIGHT LOCK SALAMANDER MECHANISM 1
1090409 19

 

BASE TRAY SB/CM 

 

36" 1
1090410 20

 

TRAY SALAM/CHESSE 36" 1
1090119 21

 

SALAMANDER LEVER BLACK KNOB 1
1090396 22

 

ELBOW HOLDER SAL

 

/ CM 2
1090411 23

 

PILOT HOLDER SB/CM-36" 2
1090515 24

 

EYE BOLT 1/4" NC X 3.5" 1
1090516 25

 

EXTENSION SPRING 

 

4" W/HOOKS 1
1090521 26

 

SSNUT HEX 

 

M6 6
1090517 27

 

EYE BOLT SUPPORT 1
1090520 28

 

SS SCREW HEX M6

 

X 18 11
SUB XV 4

1090527 1

 

MECHANISM TRAY SAL-36 1
1090528 2

 

BOTTOM TRAY MECHANISM 36 1
1090522 3

 

RIGHT SIDE MECHANISM SLIDER 1
1090523 4

 

LEFT SIDE MECHANISM SLIDER 1
1090529 5

 

HANDLE HOLDER SB-36" 1
1090530 7

 

HANDLE 36" 1
1090531 8

 

GRILL
 

SALAMANDER 36" 1
1090107 9

 

BEARING 1/2 2
SUB XV 5

1090183 1
 

BURNER 2
1090126 2

 
MANIFOLD 36 1

1090047 3
 

TAP / GAS VALVE 2
1090154 4

 
PILOT AP6-1

 
DOUBLE VALVE 1

1090027 5
 

ELBOW 90
 

1/8
 

NPT 2
1090011 6

 
OVEN PILOT ASS'Y 2

1090385 7
 

ORIFICE HOLDER ELBOW 2
1090051 8

 
ORIFICE 50 2

1090386 9 BURNER PIPE 1
1090412 10  SHORT PILOT PIPE SB/CM 36" 1
1090413 11  LONG PILOT PIPE  SB / CM 36" 1

SUB XV 6
1090172 1  WALL MOUNT BRACKETS (KIT 2) FOR CHEESE MELTER 2
1090620 1 CONVERSION KIT NG TO LP 1
1090050 1  ORIFICE 56 2
1090221 2  PILOT ORIFICE LP 0.016" 2

SRS-36


